MEDDAC Reg 40-

MEDDAC Reg 40-

MEDDAC Reg 40-


DEPARTMENT OF THE ARMY

Medical Department Activity

Fort Eustis, VA  23604-5548

MEDDAC Regulation

20 April 2001

No. 40-









Medical Services

Pain Management

Supplementation of this regulation is prohibited without prior approval from

HQ MEDDAC, ATTN:  MCXH-DCS.
1.
History.  This is the first printing of this publication.

2.
Purpose.  This publication outlines the global plan for pain assessment and management.

3.
References.


a.
Acute Pain Management Guidelines Panel.  Acute Pain Management: Operative or Medical Procedures and Trauma.  Clinical Practice Guidelines.  Publication No. 92-0032.  Rockville, MD: AHCPR, Public Health Service, U.S. Department of Health and Human Services. Feb. 1992.


b.
Jacox A, Carr D, Payne R et al.  Management of Cancer Pain.  Clinical Practice Guidelines. 

No. 9. Publication No. 94-0592. Rockville, MD. AHCPR, Public Health Services, U.S. Department of Health and Human Services. Feb. 1994.


c.
Max M, Payne R et al.  Principles of analgesic use in the treatment of acute pain and cancer pain (4th ed.).  Skokie, IL: American Pain Society, 1999.

d. McCaffery, M. & Pasero, C. Pain:  Clinical Manual (2ed).  St. Louis:  Mosby, 1999.

4.  Philosophy.


a.
Institutional Priority/Mission:  The relief of pain and suffering is integral to the mission of McDonald Army Community Hospital, Fort Eustis, Virginia.  Consistent with the national agenda of improved pain management, MACH has made the relief of pain a priority for the institution.


b.
The Goal of Pain Management:  The goal of pain management is to relieve the physical and psychosocial symptoms associated with pain while maintaining the patient's level of function, which promotes optimal recovery and healing. 


c.
Scientific Basis of Pain Treatment:  The commitment of MACH to improved pain management is based on an emerging body of scientific knowledge derived from groups such as the American Pain Society and the Agency for Health Care Quality and Research.  Guidelines published by these organizations serve as the national standard for improved pain management, have served as the basis for Joint Commission on Accreditation of Health Care Organization pain standards and are the basis for this policy. 


d.
The use of placebos to assess and manage pain is unethical and should never be used.  Health care professionals will not be involved in the use of placebos to assess and/or manage pain.

5.
Responsibilities.


a.
Clinic/Service Chiefs



(1)
Ensure staff education.



(2)
Ensure staff compliance with MEDDAC regulation.



(3)
Ensure copies of patient Bill of Rights and Pain Control pamphlet are available in clinic/inpatient area.



(4)
Incorporate pain assessment into medical record review criteria.


b.
Providers



(1)
Perform a focused assessment of patients with pain when indicated.



(2)
Educate patients/family members of importance of effective pain management.



(3)
Prescribe appropriate analgesics and/or adjuvants.



(4)
Educate the patient about possible side effects of analgesics/adjuvants.



(5)
Assess for side effects and treat appropriately.



(6)
Educate patients/family members about complementary non-pharmacological methods of pain management.



(7)
Document assessment/findings/education in patient’s chart.



(8)
Consult other services as necessary.



(9)
Refer patient to another medical treatment facility for care not available at MACH.



(10)
 Reassess pain during subsequent clinic visits to determine effectiveness of treatment and document.


c.
Nursing



(1)
Screen for presence/absence of pain and document.



(2)
When pain is present, complete and document a comprehensive pain assessment as warranted by the patient’s condition.



(3)
Administer medications as prescribed by providers in accordance with MEDDAC policy.



(4)
Provide non-pharmacological pain relief therapies and educate patients and family members about these methods of pain relief.



(5)
Educate patient and family members of potential side effects of medications.



(6)
Educate patient and family members of importance of effective pain management.



(7)
Notify providers if a patient’s pain is unrelieved by prescribed therapies.



(8)
Reassess following both pharmacological and non-pharmacological interventions and document findings.



(9)
Assess for side effects, intervene appropriately, and document. 



(10)
 During discharge planning, identify patients with potential pain control problems.   In collaboration with physicians, physical therapy and pharmacy, develop plan of care as appropriate.


d.
Medics/Certified Nursing Assistant/Certified Medical Assistant



(1)
Perform initial screening for presence/absence of pain and document appropriately.



(2)
Provide non-pharmacological (i.e. positioning, heat, cold, distraction) pain relief therapies as ordered by the provider.



(3)
Notify nursing staff and/or providers of patient-reported pain levels.  


e.
Pharmacy



(1)
Provide patient education.



(2)
Educate on potential drug/drug and drug/food interactions.


f.
Physical Therapy



(1)
Screen for presence/absence of pain and document.



(2)
Establish short term goals aimed at decreasing pain and/or resolving impairment



(3)
Establish long term goals aimed at resolving functional limitations and/or achieving a higher level of independence.

6.
Pain Assessment.  The effective treatment of pain is contingent upon appropriate pain assessment.  Pain is an extremely subjective experience and as such, the patient is the best judge of the intensity and relief of pain.  If the patient is unable to report, other methods to assess pain include:  1) family or others close to the patient reports of pain, 2) patient behavior, and 3) physiological parameters.  The features of pain assessment include:


a.
Screening for the Presence of Pain.  The first goal of pain assessment is to determine if pain is present.  Typical screening questions would include:  Do you have pain now? Have you had pain in last month? 


(1)
In the ambulatory care setting, the presence of pain will be determined with each patient visit and documented on the Chronological Record of Medical Care (SF 600) or U558. The SF600/U558 will contain the statement, “Pain:  Yes  /  No; Location:  ____________, Intensity: ____/10 (0-10).



(2)
In the Pre-Admit Unit, the presence of pain will be determined during the initial nursing assessment and documented on the DA4700 OP - Initial Pain Assessment (Patient Form) (Appendix A).



(3)
On Ward 2A, the presence of pain will be determined during the initial nursing assessment and documented on MEDCOM Form 685-R (Test) MCHO MAR99 - Medical Record - Admission Assessment page 2 of 4 pages in block 8.  If no pain is present, a check mark will be placed in the small square indicating this.


b.
Comprehensive Pain Assessment.  If pain is present, a more comprehensive assessment will be performed as warranted by the patient’s condition.  Appendix A and B contain a pain assessment form for the patient to complete and a template for pain assessment to guide provider documentation on the SF600.  These may be selected by individual departments and clinics for use it those areas.



(1)
On Ward 2A the following will be documented if pain is present:  Location, Duration, Intensity, Aggravating & Alleviating Factors and interventions that control the pain on MEDCOM Form 685-R (Test) MCHO MAR99 - Medical Record - Admission Assessment page 2 of 4 pages. 



(2)
In the outpatient setting, if a patient presents with an acute sore throat, earache, minor laceration, acute sprains or similar complaints where the pain will resolve with treatment, the three assessment items listed above will suffice a(1).  However, a patient with chronic pelvic pain, headache etc. would require a more comprehensive pain assessment.  



(3)
In the case of a life-threatening episode, the patient will be stabilized prior to completing the pain assessment.  



(4)
If an initial comprehensive pain assessment has been completed during a previous visit, another comprehensive assessment will not be required if:



(a)
pain is not the chief complaint and the patient has stable, chronic pain, and there is no increase in pain from baseline and the pain does not interfere with normal function or activity. 



(b)
the patient is presenting for a follow-up appointment and the assessment is unchanged.  In this case, the provider will document an abbreviated annotation that documents no change in the initial assessment and focuses on the response to current treatment. 



(5)
When a patient presents to a specialty clinic and reports pain unrelated to the condition for which the patient is being seen, the presence of pain, location and intensity will be noted briefly on the top of the SF600 and the patient will be referred back to the Primary Care Manager (PCM) or Urgent Care Center as appropriate.



(6)
A comprehensive pain assessment should include the following items as indicated by the condition:



(a)
Quality, patterns of radiation (elicit and record the patient's own words whenever possible)



(b)
Location 



(c)
Pain intensity 



(d)
Onset, duration, variations and patterns; 



(e)
Alleviating and aggravating factors; 



(f)
Present pain management regimen and effectiveness; 



(g)
Pain management history (including a medication history, presence of common barriers to reporting pain and using analgesics, past interventions and response, manner of expressing pain)



(h)
Effects of pain (impact on daily life, function, sleep, appetite, relationships with others, emotions, concentration, etc)



(i)
The patient's pain goal (including pain intensity and goals related to function, activities, quality of life) 



(j)
Physical exam/observation of the site of pain.


c.
Pain Intensity Scales.  The intensity or severity of pain is measured with a pain intensity scale.   Appendix C and the back of Appendix B lists the scales currently in use at MACH.



(1)
Adult:  The 0-10 Numeric Pain Rating Scale will be used with adult patients.  The number reported by the patient is the “pain score” and should be documented in the medical record (0 = no pain; 1-3 = mild pain; 4-6 = moderate pain; 7-10 = severe pain).



(2)
Same Day Surgery incorporates the pain rating into their PAR score and therefore uses a 0-2 number scoring system for pain intensity, which is linked to discharge criteria.  This correlates to the 0-10 Numeric Pain Intensity Scale as follows.  In an effort not to confuse patients with opposite numeric scales, the pain should be assessed in the SDS based on verbal descriptors (none, mild, moderate or severe).





SDS
0-10 Scale



0 = No Pain




2 = No to Mild Pain
1-3 = Mild Pain




1 = Moderate Pain
4-6 = Moderate Pain




0 = Severe Pain
7-10 = Severe Pain



(3)
Children:  The adapted 0-10 Wong-Baker Faces Pain Scale for children older than 3 years will be used (Appendix C).



(4)
The FLACC Scale may be used for children and adults who are unable to report their pain. (Back of Appendix B).



(5)
Behaviors Potentially Indicative of Pain:



(a)
Facial/audile expression of distress (e.g., grimaces, moans, crying, noisy breathing).



(b)
Ambulation and posture (e.g., movement in a protected or guarded fashion; limping, frequent shifting of position; frequent stops when ambulating).



(c)
Avoidance of activities (e.g., frequent lying down, avoidance of specific movements).



(d)
Other behaviors believed to indicate pain, distress or suffering (e.g., wringing hands, using a cane or wearing a cervical collar).


d.
Ongoing pain assessment.  



(1)
Pain the Fifth Vital Sign - On Ward 2A, PACU and SDS, pain presence and intensity will be assessed routinely with vital signs and written in below O2 Method in the vital signs section of MEDCOM Form 689-R (TEST) (MCHO) MAR99 - Medical Record - Patient Activities Flowsheet page 1 of 4. [i.e. “Pain Level (0-10)”]



(2)
If a patient complains of pain at a time other than routine vital signs time, this reading will be recorded in the graphic area entitled “pain”.  The time will be annotated, pain level graphed and whether a medication was administered.



(3)
Following an intervention for pain relief, pain should be reassessed at an appropriate time interval to determine effectiveness of the intervention.  The pain level will be recorded on the medication sheet next to the medication administered.  Whether or not relief was acceptable to the patient will be recorded in the “pain” section of MEDCOM Form 689-R (TEST) (MCHO) MAR99 - Medical Record - Patient Activities Flowsheet page 1 of 4 below the graphed pain score.



(4)
During the initial 24-hour post-operative period, pain should be assessed at least every 2-4 hours.  If pain is well controlled, pain intensity should be assessed routinely with vital signs. 


e.
Triggers for intervention.



(1)
The goal, prior to release of the patient from the PACU, is that the Aldrete PAR (Post Anesthesia Recovery) score will be at least 8-10 and the patient’s pain will be controlled at a level that allows the patient to perform the functional requirements necessary for recovery (e.g. turn, cough and deep breath).  For example the patient is arousable (1-3 on sedation scale), reports reasonable pain control without excess sedation or nausea.



(2)
Prior to release from the hospital, pain will be controlled, the patient will be able to perform the functional requirements necessary for recovery and a plan of care will be in place to manage the pain at home.



(3)
The nurse will notify the physician if unable to control the pain within the titration orders specified by the provider at an intensity level that meets the patient’s goal for pain relief (e.g. 5/10) and allows the patient to perform the functional requirements necessary for recovery (e.g., turn, cough and deep breath, ambulate, etc.).


f.
Continuum of Care



(1)
Post-Operative Patients - Patients will be given the surgical specialty clinic phone number to contact during duty hours for any difficulties following surgery, including unrelieved pain.  Patients will also be given the Ward 2A phone number to contact the hospital after duty hours for any difficulties following surgery, to include unrelieved pain.



(2)
All patients may contact their Primary Care Manager (PCM) during duty hours by calling their enrolled clinic and leaving a telephone consult with the staff.  All patients may contact their PCM 24hrs/day by calling the PCM phone line, which is listed on the front of their TRICARE card.  



(3)
Patients will be called at home following same day surgery to ensure that pain and other symptoms have been well controlled.  If these have not been well controlled, the nurse will reinforce the discharge instructions, as indicated, and/or refer the patient to the provider as appropriate. 



(4)
The effectiveness of pain management plan will  be reassessed by the providers at the post operative follow-up clinic visit.

7.
Pharmacological Management of Pain.  Individualized plan of care may include:  opioids, acetaminophen, NSAIDS, COX-2 inhibitors, antidepressants, anticonvulsants and other adjuvant agents.  See the equianalgesic drug dosing chart (Appendix D) for conversion of one opioid to another.  Refer to the “How Does the Patient Describe the Pain?” algorithm (Appendix E) for a general guide for the management of pain based on duration and description.  


a.
The following additional policies also address pain management:



(1)
MEDDAC Regulation 40-18, Conscious Sedation



(2)
Patient Controlled Analgesia (PCA) Therapy Policy


b.
IV PCA will be initiated in the Post Anesthesia Care Unit (PACU)/Recovery Room (RR) to prevent a delay in analgesia as the patient is transferred from the PACU/RR to the ward(s).


c.
Normeperidine, a metabolite of meperidine, is a CNS excitotoxin that produces anxiety, tremors, myoclonus, and generalized seizures when it accumulates with repetitive dosing.  Meperidine should not be used for more than 48 hours for acute pain in patients without renal or CNS disease, or at doses greater than 600mg/24hours, and should not be prescribed for chronic pain (Max, et al, 1999).

8.
Non-Drug Intervention.  The relief of pain includes both drug and non-drug interventions for pain including interventions such as heat, cold, and relaxation.  These non-drug methods can enhance the patient’s sense of control and add to the effectiveness of the pharmacologic interventions.  Non-drug interventions are not intended to replace analgesics, but rather are to be used as adjuncts to medicines.


Physical Agents:  immobilization, splinting, cold, heat, walking, massage, rest, TENS


Distraction:  music, videos, reading, humor, television, video games


Cognitive Behavioral Therapies:  relaxation, hypnosis, guided imagery, aromatherapy, education

9.
Professional Education.  The adequate management of pain is contingent upon knowledge and attitudes of the health care providers caring for the patient in pain.  Recommendations for professional education are:


a.
Clinical education:  providers (MD/DO, OD, NP, PA), select clinical staff (pharmacists, physical therapists) and nursing personnel (RN, LPN/LVN, 91C, 91B, C-NA, C-MA) will complete a basic orientation to pain management during clinical orientation.


b.
Medical education:  Pain management education will be a component of the provider's continuing medical education program.


c.
Nursing education:  Pain management education will be a component of the nursing continuing education program.

10.
 Patient Education.


a.
It is essential that patients have information regarding pain assessment and management in order to dispel common misconceptions related to pain, enable the patient to effectively manage their pain and side effects, enable the patients to communicate unrelieved pain to their provider.  Written information regarding pain management will be made available to adult patients and to guardians of children.  (Appendix F).


b.
The pharmacy is accountable for verifying that any patient receiving an analgesic prescription has been given verbal and/or written information and understands these instructions.



The proponent agency of this regulation is the Deputy Commander for Clinical Services.



All users are invited to send comments/suggested improvements to Commander,



MEDDAC, ATTN:  MCXH-DCS.

FOR THE COMMANDER:

OFFICIAL:
BRIAN E. ANSELMAN




Lieutenant Colonel, Medical Service




Deputy Commander for Administration

MILDRED H. ROWE

Administrative Officer

Appendices A-F

Distribution:
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Appendix A

	MEDICAL RECORD SUPPLEMENTAL MEDICAL DATA

For use of this form, see AR 40-66; the proponent agency is the Office of the Surgeon General

	REPORT TITLE
	INITIAL PAIN ASSESSMENT (Patient Form)
	
	OTSG APPROVED (Date)


Directions:  The patient or a staff completes this pain inventory when a patient reports pain.  On subsequent visits, 

if there is no change in the pain, this initial assessment may be referenced.

1. Most of us have had pain from time to time such as minor headaches, sprains and toothaches. 


Do you have pain, other than these everyday kinds of pain, today?          
[   ] YES
       [   ] NO

2. When did the pain start? ___________________________________________________________

3. How did the pain start? ____________________________________________________________

4.
Do you know the cause of the pain?  If yes, list:  ________________________________________

1.       Please circle the one number below that best describes your pain at its WORST in the last 24 hours:

	     0
	     1 
	     2
	    3
	     4
	     5
	     6
	     7
	     8
	     9
	    10


 No pain
          Mild Pain

       Moderate Pain

        Severe Pain
          Worst


      










       Possible pain

6.  What makes your pain worse?   ( Breathing  ( Walking  ( Movement ( Other: ________________________
7.  Please rate your pain by circling the one number that tells how much pain you have RIGHT NOW.

	    0
	     1
	     2
	    3
	     4
	     5
	     6
	     7
	     8
	     9
	    10


No pain
          Mild Pain

       Moderate Pain

        Severe Pain
          Worst


      










                    Possible pain

8.  Please rate your pain by circling the one number describes your pain at its LEAST in the last 24 hours.

	    0
	     1
	     2
	    3
	     4
	     5
	     6
	     7
	     8
	     9
	    10


No pain
          Mild Pain

       Moderate Pain

        Severe Pain
          Worst


      










                   Possible pain

9.  Please circle the number that tells us the pain level that would meet YOUR GOAL FOR PAIN RELIEF.

	    0
	     1
	     2
	    3
	     4
	     5
	     6
	     7
	     8
	     9
	    10


No pain
          Mild Pain

       Moderate Pain

        Severe Pain
          Worst


      










                 Possible pain
10.  Mark the location of your pain:


[image: image1.png]Right Left

Right





	REVIEWED BY (Signature & Title)

	DEPARTMENT/SERVICE/CLINIC
	DATE

	PRIVATE 
PATIENT’S IDENTIFICATION (For typed or written entries give:

Name – last, first, middle; grade; date; hospital or medical facility)

	( HISTORY/PHYSICAL              ( FLOW CHART

( OTHER EXAMINATION           ( OTHER (Specify)

( DIAGNOSTIC STUDIES

( TREATMENT

	DA FORM 4700, MAY 78  (TEST)
	USAPPC V2.00


11.
Please check the words that best describe your pain (you may check more than one):

	[  ] Aching
	[  ] Pressure
	[  ] Sore
	[  ] Throbbing
	[  ] Agonizing
	[  ] Miserable

	[  ] Burning
	[  ] Pulling
	[  ] Spasm
	[  ] Tightening
	[  ] Annoying
	[  ] Torturing

	[  ] Cramping
	[  ] Radiating
	[  ] Splitting
	[  ] Tingling
	[  ] Killing
	[  ] Unbearable

	[  ] Crushing
	[  ] Sharp
	[  ] Stabbing
	
	[  ] Tiring
	[  ] Troublesome

	[  ] Deep Ache
	[  ] Shock-like
	[  ] Stinging
	[  ] Intermittent
	[  ] Sickening
	[  ]  Nagging

	[  ] Dull
	[  ] Shooting
	[  ] Tearing
	[  ] Continuous
	[  ] Terrifying
	


12.
Are you taking any prescribed or over-the-counter medicine for your pain?  
[   ]  YES     [   ]  NO


List:_____________________________________________________________________________

13.
Are you taking any herbs, supplements or using any treatments for your pain?
[   ]  YES    [   ]  NO

List:_____________________________________________________________________________

14.
In the last 24 hours, how much relief have pain treatments or medications provided?   Please circle

 
the one number that most shows how much RELIEF you have received.













[   ]  Not Applicable

	    0%
	    10%
	    20%
	   30%
	    40%
	    50%
	    60%
	    70%
	    80%
	    90%
	  100%


    No


 Some

       Moderate


          Much

                   Complete

   Relief

 Relief

         Relief


          Relief



Relief
15.
Check the boxes below that describe how, during the past 24 hours, pain has interfered with your:
       None
           Some                  Moderate
                     Much
                     Complete
	
	      0%
	    10%
	    20%
	    30%
	    40%
	    50%
	    60%
	    70%
	    80%
	    90%
	   100%

	Physical Activity
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	

	Emotions
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	

	Appetite
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	

	Relationships with others
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	

	Sleep
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	

	Overall enjoyment of Life
	
	
	
	
	
	
	
	
	
	
	







Reviewer’s Notes______________________________________________






____________________________________________________________

___________________________

Signature of person completing
____________________________________________________________

this assessment 

(patient, family or staff member)
____________________________________________________________

	Appendix B                         Pain Assessment

Quality, patterns of radiation (Description) 

Aching, Burning, Cramping, Crushing, Deep Ache, Dull, Pressure, Pulling, Radiating, Sharp, Shock-like, Shooting, Sore, Spasm, Splitting, Stabbing, Stinging, Tearing, Throbbing, , Tightening, Tingling, Nagging, Agonizing, Annoying, Killing, Tiring, Sickening, Terrifying, Miserable, Torturing, Unbearable, Troublesome.

Location.  Where does it hurt?

Timing 

   Onset.  When did it start?

   Duration.  How long have you had this pain?
   Patterns & Variations.  Is it Intermittent or Continuous?

Intensity/Severity (0-10).  How bad is the pain?

    Present (now)       ____

    Worst                    ____

     Least                    ____

    Acceptable  level  ____  (patient’s intensity goal)

Alleviating Factors.  What makes it better?

Aggravating.  What makes it worse?

Present pain management regimen & effectiveness


Past pain management history (including a medication history, presence of common barriers to reporting pain and using analgesics, past interventions and response, manner of expressing pain); 

Effect of pain.  Does it affect your usual daily routine?  Sleep? Appetite?  Relationships with other?  Emotions?  Concentration?

The patient’s pain goal (including pain intensity (0-10) and goals related to function sleep, appetite, relationships with others, emotions, concentration, etc.)

Physical Exam/Examination of Pain Site

Treatment.  When pain is identified, the patient received appropriate treatment or was referred for treatment within or outside the organization.

Response to treatment is documented.  When pain treatment ineffective, adjustments are made. 

Discharge planning identified patient’s continuing physical needs to include pain management.
	
	Pain Assessment

Quality, patterns of radiation (Description) 

Aching, Burning, Cramping, Crushing, Deep Ache, Dull, Pressure, Pulling, Radiating, Sharp, Shock-like, Shooting, Sore, Spasm, Splitting, Stabbing, Stinging, Tearing, Throbbing, , Tightening, Tingling, Nagging, Agonizing, Annoying, Killing, Tiring, Sickening, Terrifying, Miserable, Torturing, Unbearable, Troublesome.

Location.  Where does it hurt?

Timing 

   Onset.  When did it start?

   Duration.  How long have you had this pain?
   Patterns & Variations.  Is it Intermittent or Continuous?

Intensity/Severity (0-10).  How bad is the pain?

    Present (now)       ____

    Worst                    ____

     Least                    ____

    Acceptable  level  ____  (patient’s intensity goal)

Alleviating Factors.  What makes it better?

Aggravating.  What makes it worse?

Present pain management regimen & effectiveness


Past pain management history (including a medication history, presence of common barriers to reporting pain and using analgesics, past interventions and response, manner of expressing pain); 

Effect of pain.  Does it affect your usual daily routine?  Sleep? Appetite?  Relationships with other?  Emotions?  Concentration?

The patient’s pain goal (including pain intensity (0-10) and goals related to function sleep, appetite, relationships with others, emotions, concentration, etc.)

Physical Exam/Examination of Pain Site

Treatment.  When pain is identified, the patient received appropriate treatment or was referred for treatment within or outside the organization.

Response to treatment is documented.  When pain treatment ineffective, adjustments are made. 

Discharge planning identified patient’s continuing physical needs to include pain management.
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     0      1      2     3     4      5      6     7      8     9     10
     No
           Mild                     Moderate
               Severe           Worst

    pain                                                

               possible pain

Numeric Pain Intensity Scale:  Ask, “If 0 is no pain and 10 is the worst 

possible pain, please give me a number that indicates the amount of pain 

you are having now.”

Wong - Baker Faces Pain Rating Scale
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     0      1      2     3     4      5      6     7      8     9     10
     No
           Mild                     Moderate
               Severe           Worst

    pain                                                

               possible pain

Numeric Pain Intensity Scale:  Ask, “If 0 is no pain and 10 is the worst 

possible pain, please give me a number that indicates the amount of pain 

you are having now.”

Wong - Baker Faces Pain Rating Scale
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Appendix C.  Pain Rating Scales
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Numeric Pain Rating Scale:  Ask, “If 0 is no pain and 10 is the worst possible pain, please give me a number that indicates the amount of pain you are having now.”

Wong Baker Faces Pain Scale
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              No Hurt  
Hurts 
           Hurts 
       Hurts 
    Hurts 
               Hurts

                                         Little Bit         Little More      Even More        Whole Lot            Worst

Faces Pain Scale:  Explain to the person that each face is for a person who feels happy because he has no pain (hurt) or sad because he has some or a lot of pain.  Face 0 is very happy because he doesn’t hurt at all.  Face 2 hurts just a little bit. 

Face 4 hurts a little more.  Face 6 hurts even more.  Face 8 hurts a whole lot.  Face 10 hurts as much as you can imagine, although you don’t have to be crying to feel this bad.  Ask the person to choose the face that best describes how he is feeling.  The Wong-Baker Faces Pain Scale is recommended for persons age 3 years and older.

Faces pain rating scale modified from Wong DL:  Whaley & Wong’s essentials of pediatric nursing, ed 5, pp. 1215-1216, St. Louis, 1997, Mosby.

     Please point to a number that best describes your pain (English)

     Paki tudo ti numero nga mangipakita ti kinasakitna (Ilocano – spoken in the Philippines)

     Por favor senale al numero que mejor describe su dolor. Mas grande el numero mayor su dolor. (Spanish)
    Ituro po ninyo ang numerong nagpapaliwanag Kung gaano kasakit (Tagalog – spoken in the Philippines)

    Xin chi so mo ta dung nhat su dau nhuc cua quy vj (Vietnamese)
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 (Korean)
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               No Pain                                  (English)


Terrible pain

            Awan sakit na                            (Ilocano)

         Nakasaksakit unay

            No tiene dolor                            (Spanish)

       Tiene un terrible dolor

           Walang masakit                          (Tagalog)


Napakasakit

              Khong dau  

             (Vietnamese)


Da rat nhieu

             [image: image8.png]


                               (Korean)                       [image: image9.png]



Appendix D

	Equianalgesic* Chart: Approximate Parenteral and Oral Doses (mg)



	* Equianalgesic doses are approximate; use only as a guideline.  All doses must be titrated to individual’s reponse.  Rescue dose for breakthrough pain:  Oral opioids = 10-15 % of the 24 hr dose PRN q 1-2 hrs.  IV = 25% - 50% of hourly opioid infusion PRN q 15-30min generally not to exceed hourly infusion dose.  If exceeds, consider increasing infusion dose.  Parenteral doses are initial IM doses for severe pain in adults given q4hr; for moderate pain use 50 %; for mild pain use non-opioid or 25 %.  For hourly IV infusion rate divide by 4.  For patients over 70, consider lowering starting parenteral doses by 25-50 %.  The oral doses are not necessarily starting doses.  NR = not recommended at that dose.

	Opioids/Narcotics


	Parenteral

IM/SQ/IV
	Oral
	Comments

	Opioid Agonists:  Morphine-like, mu agonists

	Morphine
	10
	30
	Available as twice-daily (every 8-12 hrs) MS Contin 15, 30, 60, 100 & 200mg or Oramorph SR

30, 60 & 100 mg and once-daily (every 24 hrs) Kadian 20, 50, 100 mg controlled release tablets, sublingual soluble crystal (30mg), immediate release tablets (10, 15, 30mg) and rectal suppositories 5, 10, 20, 30mg.  Morphine solution contains 10 or 20mg/5cc; Morphine concentrate contains 20mg/cc.  Inhalation:  1/2-1/3 inhaled morphine (used in terminal pts to decrease air hunger) enters the blood stream.  Single oral dose may require conversion of 6:1/.  PO: Onset = 30-60min; Peak = 60-90min; Duration = 3-6hr; Half-life (T½ ) = 2-4hr.  CR: O = 30-60m; P = 90-180m; D = 8-12h.  Rectal: O = 30-60m; P = 60-90m; D = 4-5h.  IV: O = 5-10m; P = 15-30m; D = 3-4h.  SC/IM: O = 10-20m; P = 30-60m; D = 3-4h. 

	Codeine
	130
	200 NR
	Doses over 65mg may produce diminishing incremental analgesia.  Oral tablets usually compounded with non-opioid.  Tylenol #3=30mg codeine + 300mg tylenol; Tylenol #4 = 60mg codeine + 300mg tylenol.  Tylenol w/ codeine elixir contains 120mg tylenol and 12.5mg codeine/5cc.  Some clinicians recommend not exceeding 1.5mg/kg of codeine because of an increased incidence of side effects w/ higher doses. PO: Onset = 30-60min; Peak = 60-90min;

Duration = 3-4hr; Half-life = 2-4hrs; SC: O = 10-20m; P = UK;  D = 3-4h; IM: O = 10-20m; P = 30-60m; D = 3-4h.

	Dihydrocodeine (DHC)
	---
	150? NR
	Equianalgesic data not available.  Usually compounded with non-opioid.

	Fentanyl
	100mcg
	---
	Transdermal (duragesic) patches available in 25, 50, 75, 100 mcg/hour.  Useful for stable pain that is already under control in a patient who does not spike fevers and cannot take opioids by a less invasive route.  Equianalgesic conversion is controversial.  Divide the total 24 hour oral morphine dose (mg) by 2 to get the fentanyl dose in mcg/hr.  Doses above 25mcg should not be used in opioid-naïve patients.  Reaches therapeutic serum level 12-24hrs after initial application; May increase initial dosage after 3 days then every 6 days.  Change patch every 48-72hrs.  Serum concentration decreases 50% approx. 17hrs after discontinued.  Available sublingual as Fentanyl Oralet, 200, 300 or 400mcg; Onset = 5min, P = 15min, D = 2-5hrs;  T½ = 3-4hr.  IV: O = 1-5min;

P = 3-5min; D = 0.5-4hr.  IM: O = 7-15min; P = 10-20min; D = 0.5-4h.  TD: O = 12-16h; P = 24h; D = 48-72h;

T½ = 13-24h. 

	Hydrocodone (Vicodin,

Lortab)
	---
	30? NR
	Equianalgesic data not available.  Vicodin = hydrocodone 5mg + 500mg tylenol.  Vicodin ES = 7.5mg Vicodin + 750mg tylenol.  PO: O = 30-60min; P = 60-90min; D = 4-6hr; Half-life = 4hr.

	Hydromorphone (Dilaudid)
	1.5
	7.5
	Available as 2 or 4mg tablets.  Also available as rectal suppositories; 3mg rectally = about 650 ASA.  Concentrate 10mg/cc.  PO/Rectal: O = 15-30min; P = 30-90min; D = 3-4h; Half-life = 2-3h; IV: O = 5min; P = 10-20min; D = 3-4h;SC/IM: O = 10-20m; P = 30-90m; D = 3-4h.

	Levorphanol

(Levo-Dromoran)
	2
	4
	Accumulates on days 2-3.  2mg tab, 2mg/ml inject.  PO: O = 30-60m; P = 60-90m; D = 4-6h; Half-life = 12-15h.  IV: O = 10m; P = 15-30m; D = 4-6h; SC/IM: O = 10-20m; P = 60-90m; D = 4-6h.

	Methadone

(Dolophine)
	10

(?1-2)
	20

(?3-5)
	Accumulates on days 2-5.  To convert an opioid tolerant patient from a current opioid analgesic to methadone, reduce the equianalgesic dose of methadone by 50-75%. T ½ 12-90hr.  Avail. 5 or 10mg tablets, elixir and injectable solution.  PO: O = 30-60m; P = 60-120m; D = 4-8h; Half-life = 12-90h. SL: O = UK; P = 10m; D = UK.  IV: O = 10m; P = UK; D = 4-8 h. SC/IM: O = 10-20m; P = 60-120m; D = 4-8h.

	Meperidine

(Demerol)
	75
	300 NR
	Normeperidine (toxic metabolite) accumulates with repetitive doses, causing CNS excitation.  Avoid high frequent doses, chronic use, and use in patients with impaired renal function.  Should not be used for more than 48hrs for acute pain or >600mg/24hrs IV. 50mg po(650mg ASA.  PO: O = 30-60m; P = 60-90m; D = 2-4h (all routes); T½ = 2-3h; IV: O = 5-10m; P = 10-15m; SC/IM: O = 10-20; P = 15-30.

	Oxycodone

(Percocet, Tylox, Roxicet

Percodan)
	---
	20
	Available as twice-daily (every 12hrs) 10, 20, 40mg & 80mg controlled release tablets and immediate release tablets 5mg.  Available as elixir 5mg/5cc & concentrate 20mg/cc.  Often compounded w/ non-opioid.  Tylox = 5mg oxycodone + 500mg tylenol(T)¹; Percodan/Percocet/

Roxicet = 5mg oxycodone + 325mg ASA/T/T.  PO: O = 30-60m; P = 60-90m; D = 3-4h; Half-life = 2-3h; CR: O = 30-60m; P = 90-180m; D = 8-12h; T½ = 4.5h.  R: O = 30-60m; P = 30-60m; D = 3-6h; T½ = 2-3h.

	Propoxyphene

(Darvon)
	---
	? NR
	65-130mg PO approximately equal 1/6 the doses listed in this chart.  Propoxyphene and toxic metabolite norpropoxyphene accumulate with repetitive dosing.  Darvon = 32mg propoxyphene (P); Darvon Compound = 65mg P, 389mg aspirin = 32.4mg caffeine; Darvocet N50 = 50mg P + 325mg tylenol; Darvocet-N100 = 100mg P + 650mg tylenol.  PO: O = 30-60m; P = 60-90m; D = 4-6h; T½ = 6-12h.

	Oxymorphone (Numorphan)
	1
	(10 rectal)
	Available in 5mg suppositories.  R: O = 15-30m; P = 120m; D = 3-6h; T½ = 2-3h; IV: O = 5-10m; P = 15-30m; D = 3-4h.  SC: O = 10-20m; P = UK; D = 3-6h.  IM: O = 10-20m; P = 30-90m; D = 3-6h.

	Other:

	Ultram

(Tramadol)
	---
	?333 NR
	Weak mu agonist which also inhibits the reuptake of norepinephrine & serotonin.  Limited usefulness in cancer pain.  One 50mg tablet reported to be equal to Tylenol #3.  Dose w/ 1-2 tablets q 4-6hr to max. dose of 400mg/day (If >65 yrs old, limit to 300mg/day).

	Partial Agonists:

	Buprenorphine

(Buprenex, Temgesic)
	0.4
	---
	May produce withdrawal in very opioid-dependent patients.  SL: O = 5min; P = 30-60m; D = UK; Half-life = 2-3h.  IV: O = 5m; P = 10-20m; D = 3-4h. IM: O = 10-20m; P = 30-60m; D = 3-6h.

	Dezocine (Dalgan)
	10
	---
	May be given w/ mu agonists.  IV: O = 5m; P = UK; D = 3-4h; T½ = 2-3h. IM: O = 10-20m; IM = 30-60m;

D = 3-4h. 

	Mixed agonist-antagonists:  Limited usefulness in cancer pain.  Do NOT use in combination with morphine-like drugs: may reverse analgesia; may precipitate withdrawal in opioid-dependent patients.

	Butorphanol (Stadol)
	2
	---
	Available as nasal spray; 1mg/spray.  NS: O = 5-15m; P = 60-90m; D = 3-4h; T½ = 3-4h.  IV: O = 5m;

P = 10-20m; D = 3-4h.  IM: O = 10-20m; P = 30-60m; D = 3-4h.

	Nalbuphine (Nubain)
	10
	---
	IV: O = 5m; P = 10-20m; D = 3-4h; T½ = 5h.  SC: O = <15m; P = UK; D = 3-4h; IM: O = <15m; P = 30-60m;

D = 3-4h.

	Pentazocine (Talwin)
	60
	180
	PO: O = 15-30m; P = 60-180m; D = 3-4h (all routes); T½ = 2-3h.  IV: O = 5m; P = 15m; SC/IM: O = 15-20m;

P = 60.

	¹ Maximum recommended dose of tylenol 4gm/day.  Risk of renal tubular necrosis, myocardial damage.  Chronic ingestion of 5-8gm/day for several weeks or 3-4gm/day for 1 year has resulted in liver damage. 

	Adopted from: McCaffery, M. (1995.  Pain: assessment and intervention in clinical practice, Course syllabus.  Los Angeles, CA (310) 649-2219 & McCaffery & Pasero. (1999).  Pain: Clinical Manual, Mosby.  References: American Pain Society, (1992).  Principles of analgesic use in the treatment of acute pain and cancer pain, 3rd ed. Glenview, IL: American Pain Society; Management of Cancer Pain (1994) AHCPR Pub. No 94-0592.  Rockville, MD: AHCPR, U.S. Dept. of Health and Human Service, Updated by: Ruzicka, D. L. (2000).  Clinical Coordinator, Pain Management Service, Tripler Army Medical Center (1995-1997).  The view expressed in this chart are those of the author(s) and do not reflect the official policy of position of the Department of the Army, Department of Defense, or the U.S. Government.  Revised 25Feb00.  Email comments to: DianaRuz53@aol.com.


How Does the Patient Describe the Pain?
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	Duration of Pain
	Continuous
	
	Variable

	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Description of Pain
	Aches All the Time
	
	Worse on Movement,

Dull Steady

Ache
	
	Burning,

Stabbing,

Sometime

Deep Ache
	
	Worse on Breathing
	
	Comes and

Goes
	
	Cramps,

Spasms,

Pulling,

Tightening
	
	Stinging Discomfort, Superficial Burning, Stabbing, 

Sometimes Deep Ache, Lacinating, Numbness

	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Type of Pain
	1.Visceral

2.  Soft Tissue Pain


	
	3. Bone Pain
	
	4.  Nerve Compression
	
	5.  Pleuritic Pain
	
	6.  Colic
	
	7.  Muscle Spasm
	
	8. Nerve Destruction Pain.  

Deafferentation.  Neuropathic-Dermatomal 

(If Perpheral).  

Non-dermatomal  

(If Central)

	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Responsiveness of Opioids
	Usually

Responsive
	
	Semi Responsive
	
	Resistant

	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Treatment Choices

Note:  Nerve pain may be mixed compression and deafferentation
	Opioid and Non-Opioid
	
	Opioids and NSAIDs.  Radiation Therapy, Strontium 89, Bisphosphonates (Breast Cancer, Prostate Cancer, Myeloma)
	
	Opioids, and Cortiscosteoids.  Radiation Therapy.  Antidepressants, Anticonvulsants, Local Anesthetics, Diuretics (Lymphoe
	
	Opioid and 

Non-opioid
	
	Antispasmodics, NSAIDs and Caffeine.  Scopolomine (Intestinal).  Baclofen.  Benzodiazepines (Skeletal)
	
	Antidepressants, Anticonvulsants or Nerve Block.  Corticosteroid, TENS, Radiation.  Oral Local Anesthetics, Spinal Opioids w/wo Local Anesthetics, Neurolytic Procedures, Capsaicin Cream, Baclofen (Trigeminal Neuralgia


Pain Control:  A Priority at McDonald Army Community Hospital

What is pain?


Pain is an uncomfortable feeling that tells you something may be wrong in your body.  When there is an injury to you body (surgery, broken bones) or if you have a painful disease or condition (sickle-cell disease, arthritis, cancer) these tiny cells send messages along nerves into your spinal cord and then up to your brain.  Pain medicine blocks or lessens these messages.

Who experiences pain?


People of all ages experience pain.  Newborn babies feel pain, as do children, adolescents, and adults.  It is important to remember that the elderly also experience pain.  Pain is not just part of getting older.

Will I definitely have pain when I’m in the hospital?


Not all patients admitted to the hospital experience pain.  However, if you do have a painful condition or are having surgery, the members of your health care team will need your help to manage your pain effectively.  Effectively managing pain is a team effort and you are a very important part of that team.  

What are the benefits of good pain control?

· Enjoy greater comfort while you heal

· Get well faster.  With less pain you can be more active, start walking, do your breathing exercises, and get your strength back more quickly.  You may leave the hospital sooner

· Improve your results.  Patients whose pain is well controlled seem to do better after surgery.  They may avoid some problems (such as pneumonia and blood clots) that affect others.

What are my options for pain control?


Both drug and non-drug treatment can be successful in helping to prevent and control pain.  Work with your doctor and nurses to choose the method that is best for you.  We want to make you as comfortable as possible.  You are the key to getting the best pain relief because pain is personal.

Will I become addicted to the pain medication?


It is very unlikely that you will become addicted to the pain medication when used as prescribed by your physician.  Studies have shown that becoming addicted to pain medication is very rare unless you already have a problem with drugs.

How are pain medications given?


There are various ways that you may receive your pain medication.

· By Mouth – Pain medication may be given as tablets, capsules, or liquids for you to take by mouth

· As a Shot or Injection – The nurses may give you your pain medication as a shot into a large muscle in the arm, leg or buttocks

· In the Vein (intravenously) – Pain medication may be injected periodically into the IV tubing.

· Patient Controlled Analgesia (PCA) – This allows you to push a button to receive a dose of pain medication, which is delivered through an IV.

What do I need to do to make sure I get the best pain control possible?

· Ask your doctors and nurses what to expect

· Will there be much pain after surgery?

· How long is the pain likely to last?

· Talk to your doctor about pain control methods that have worked well for you in the past and those that have not

· Tell your doctors and nurses about any allergies you have to medications

· Ask about side effects of the medication

· Tell your doctors and nurses about any other medications you take for other health problems

· Talk about how often you can receive pain medication while in the hospital

· Work with your doctors and nurses to make a pain control plan that will meet your needs

When should I ask for pain medication?


Ask for pain medication when your pain first   begins.  If you know your pain will worsen when walking or doing breathing exercises, ask for pain medication first.  It is harder to ease pain once it has taken hold.  This is a key step in proper pain control.

How can I tell you if my pain is better or worse?


The doctors and nurses will help you “measure” your pain frequently.  They will ask you to rate your pain on a scale of 0 to 10 with 0 being no pain and 10 being the worst possible pain.  Some people, including children, can point to a picture of a fact that depicts the pain they are feeling.  Reporting your pain as a number or as a fact will help the nurses and doctors know how well your treatment is working and whether or not changes need to be made.


[image: image10.wmf]

If you or your child have been using a different pain scale to rate pain just let the staff know how to use your personal pain scale.

How can I manage my pain at home?


When it comes to effective pain management, the tips that you learned at the hospital will also work at home.

· Use your medication only as directed.  If the pain is not relieved or if it gets worse, call your doctor

· Remember that oral medications need time to work.  Most oral pain relievers need at least 20 minutes to begin to take effect

· Try to time your medication so that you take it before beginning an activity

· Pain relievers can cause constipation.  If you don’t have a bowel movement in two days, please contact your physician.  Remember to drink plenty of fluids

· Some pain medications can cause drowsiness.  Avoid driving or other activities that require alertness when taking narcotic pain medications

· Do not drink any alcoholic beverages when you are taking narcotic pain medication

PAIN

CONTROL
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Fort Eustis, Virginia
Cry


0 – No cry (awake or asleep)


1 – Moans or whimpers; occasional complaint


2 – Crying steadily, screams or sobs, frequent complaints


Consolability 


0 – Content, relaxed


1 – Reassured by occasional touching, hugging or being talked to, distractible


2 – Difficult to console or comfort





Merkel & Voepel-Lewis (1997).  The FLACC:  A Behavioral Scale for Scoring Postoperative Pain in Young Children. Pediatric Nursing, 23(3).











Behavior Scale –FLACC





Face


0 – No particular expression or smile


1 – Occasional grimace or frown, withdrawn, disinterested.


2 – Frequent to constant quivering chin, clenched jaw.


Legs


0 – Normal position or relaxed


1 – Uneasy, restless, tense


2 – Kicking, or legs drawn up


Activity


0 – Lying quietly, normal position, moves easily


1 – Squirming, shifting back and forth, tense


2 – Arched, rigid or jerking








Cry


0 – No cry (awake or asleep)


1 – Moans or whimpers; occasional complaint


2 – Crying steadily, screams or sobs, frequent complaints


Consolability 


0 – Content, relaxed


1 – Reassured by occasional touching, hugging or being talked to, distractible


2 – Difficult to console or comfort





Merkel & Voepel-Lewis (1997).  The FLACC:  A Behavioral Scale for Scoring Postoperative Pain in Young Children. Pediatric Nursing, 23(3).








Sedation Scale:





1 - Alert & No Drowsy


2 - Normal sleep, easily aroused


3 - Occasional drowsy easily to arouse


4 - Frequently drowsy less easily aroused


5 - Sleepy difficult to arouse


6 - Unresponsive
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0 – Lying quietly, normal position, moves easily
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Cry


0 – No cry (awake or asleep)


1 – Moans or whimpers; occasional complaint
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Consolability 


0 – Content, relaxed
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Sedation Scale:





1 - Alert & No Drowsy


2 - Normal sleep, easily aroused


3 - Occasional drowsy easily to arouse


4 - Frequently drowsy less easily aroused


5 - Sleepy difficult to arouse


6 - Unresponsive





To Ease Another’s Heartache


     Is to Forget Ones Own.


                     Abraham Lincoln





To Ease Another’s Heartache


     Is to Forget Ones Own.


                     Abraham Lincoln
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